
Central Valley Regional Water Quality Control Board 

17 March 2020 

Michael Mahoney, President 
River Island Homeowners Association 
32903 Riverside Drive 
Springville, California 93265

CERTIFIED MAIL 
7019 2970 0001 5206 2940

NOTICE OF APPLICABILITY (NOA), STATE WATER RESOURCES CONTROL 
BOARD ORDER WQ 2014-0153-DWQ-R5328, GENERAL WASTE DISCHARGE 
REQUIREMENTS FOR SMALL DOMESTIC WASTEWATER TREATMENT 
SYSTEMS; RIVER ISLAND EAST HOMEOWNERS ASSOCIATION; RIVER ISLAND 
EAST WASTEWATER TREATMENT FACILITY; TULARE COUNTY 

On 8 December 2017, the River Island East Homeowners Association (Discharger) 
submitted a Report of Waste Discharge (RWD) consisting of a Form 200 and technical 
report for the River Island East Wastewater Treatment Facility (Facility). Based on the 
[...]
i. Reservoir water augmentation: the planned placement of recycled water into 
a raw surface water reservoir used as a source of domestic drinking water 
supply for a public water system, as defined in section 116275 of the Health 
and Safety Code, or into a constructed system conveying water to such a 
reservoir (Water Code § 13561). 

j. Raw water augmentation: the planned placement of recycled water into a 
system of pipelines or aqueducts that deliver raw water to a drinking water 



River Island East HOA - 9 - 17 March 2020 
River Island East WWTF
MRP No. 2014-0153-DWQ-R5328

treatment plant that provides water to a public water system as defined in 
section 116275 of the Health and Safety Code (Water Code § 13561). 

k. Other potable uses: both indirect and direct potable reuse other than for 
groundwater recharge, seawater intrusion barrier, reservoir water 
augmentation, or raw water augmentation. 

A letter transmitting the monitoring reports, excluding the State Water Board Annual 
Volumetric Report, shall accompany each report. The letter shall report violations found 
during the reporting period, and actions taken or planned to correct the violations and 
prevent future violations. The transmittal letter shall contain the following penalty of 
perjury statement and shall be signed by the Discharger or the Discharger's authorized 
agent: 

“I certify under penalty of law that I have personally examined and am familiar 
with the information submitted in this document and all attachments and that, 
based on my inquiry of those individuals immediately responsible for obtaining 
the information, I believe that the information is true, accurate, and complete. I 
am aware that there are significant penalties for submitting false information, 
including the possibility of fine and imprisonment.” 

The Discharger shall implement the above monitoring program in the first month 
following the rescission of Order 91-111. 

Ordered by:

Original Signed by Clay L. Rodgers for: 
PATRICK PALUPA, Executive Officer 

3/17/2020 
(Date) 



River Island East HOA - 10 - 17 March 2020 
River Island East WWTF
MRP No. 2014-0153-DWQ-R5328

GLOSSARY 

BOD5  Five-day biochemical oxygen demand 
CaCO3 Calcium carbonate 
DO  Dissolved oxygen 
EC  Electrical conductivity at 25° C 
FDS  Fixed dissolved solids 
TDS Total dissolved solids 
TKN  Total Kjeldahl nitrogen 
TSS  Total suspended solids 
Total Coliform Using a minimum of 15 tubes or three dilutions. 
Continuous  The specified parameter shall be measured by a meter continuously. 
24-hr Composite  Samples shall be a flow-proportioned composite consisting of at least 
eight aliquots  over a 24-hour period. 
Daily  Every day except weekends or holidays. 
Twice Weekly  Twice per week on non-consecutive days. 
Weekly  Once per week. 
Twice Monthly  Twice per month during non-consecutive weeks. 
Monthly  Once per calendar month. 
Quarterly  Once per calendar quarter. 
Semiannually  Once every six calendar months (i.e., two times per year) during non-

consecutive quarters. 
Annually  Once per year. 
mg/L  Milligrams per liter 
mg/kg Milligrams per kilogram 
mL/L  Milliliters [of solids] per liter 
μg/L  Micrograms per liter 
μmhos/cm  Micromhos per centimeter 
gpd Gallons per day 
mgd  Million gallons per day 
MPN/100 mL  Most probable number [of organisms] per 100 milliliters 
NA Denotes not applicable 



Central Valley Regional Water Quality Control Board 

TO: Scott J. Hatton 
Supervising Water Resource Control Engineer 

FROM: Alexander S. Mushegan 
Senior Water Resource Control Engineer 
RCE 84208 

Daniel B. Benas 
Water Resource Control Engineer

DATE: 17 March 2020

APPLICABILITY OF COVERAGE UNDER STATE WATER RESOURCES CONTROL 
BOARD ORDER WQ 2014-0153-DWQ; GENERAL WASTE DISCHARGE 
REQUIREMENTS FOR SMALL DOMESTIC WASTEWATER DISCHARGE SYSTEMS; 
RIVER ISLAND EAST HOMEOWNERS ASSOCIATION; RIVER ISLAND EAST 
WASTEWATER TREATMENT FACILITY; TULARE COUNTY 

On 8 December 2017, Central Valley Regional Water Quality Control Board (Central 
Valley Water Board) staff received a Report of Waste Discharge (RWD) consisting of a 
Form 200 and Technical Report for the River Island East Homeowners Association 
(Home Owners Association), River Island Wastewater Treatment Facility (Facility or 
WWTF) in Tulare County. The Facility is located at 31989 River Island Drive, Porterville 
in Tulare County. The Facility and disposal area are shown on the Springville U.S. 
Geological Survey 7.5 minute quadrangle map in Section 16, Township 21 South, 
Range 29 East Mount Diablo Baseline and Meridian. The wastewater treatment and 
disposal sites are granted a perpetual easement through a legal agreement between 
the River Island Country Club and the Home Owners Association on Assessor’s Parcel 
No. 284-550-033-000. 

This memorandum provides a summary of the applicability of this discharge to be 
covered under State Water Resources Control Board Order WQ 2014-0153-DWQ, 
General Waste Discharge Requirements for Small Domestic Wastewater Treatment 
Systems (General Order). 



River Island East HOA  - 2 - 17 March 2020 
River Island East WWTF 

BACKGROUND INFORMATION 
The Facility is currently regulated by Waste Discharge Requirements (WDRs)  
Order 91-111, which authorizes a discharge of up to 56,000 gallons per day to a 
leachfield. The Monitoring and Reporting Program (MRP) for the facility has been 
revised three times since adoption of the WDRs (1995, 2009, and 2014). 

The Central Valley Water Board issued the Discharger a 13267 Order on 
21 February 2006, which enclosed an inspection report from a 21 October 2005 
inspection. The inspection report identified violations of WDRs Order 91-111, including 
odors causing nuisance conditions and effluent limit violations of biochemical oxygen 
demand (BOD), total suspended solids (TSS), and total coliform organisms. The  
13267 letter cited the violations identified in the inspection report and required the 
Discharger submit the following reports to achieve compliance its WDRs: 

· Complete self-monitoring reports in compliance with MRP 91-111; 

· A technical report documenting calibration of all meters used to monitor the WWTF 
(flow and electrical conductivity), and maintenance and repair of aeration tank air 
supply nozzles; 

· A technical report and work plan for a comprehensive technical evaluation of the 
WWTF including at the minimum, the following: 

a. Identification of improvements necessary to bring the WWTF into full and 
consistent compliance, 

b. Evaluation of the current disinfection method and its adequacy, 
c. Update of the WWTF operation and maintenance manual. 

The Discharger submitted an 8 May 2006 technical report titled Evaluation & 
Recommendations of the River Island East WWTF and a 26 July 2006 reported titled 
Technical Report of Drip Dispersal. A 21 August 2006 Central Valley Water Board letter 
determined that the 8 May 2006 technical report satisfied the requirements of the  
21 February 2006 13267 Order and transmitted a draft revised MRP. The technical 
report stated that the WWTF flow meter was calibrated and odors were under control 
and proposed to repair the WWTF aeration tank and to replace the existing leach field 
with a Geoflow subsurface drip irrigation system. 

In an 8 August 2017 e-mail and a 6 September 2017 letter, Central Valley Water Board 
staff requested that the Home Owners Association submit a RWD and technical report 
requesting coverage under the General Order. On 8 December 2017 Water Dynamics 
(contract operator) submitted a complete RWD on behalf of the Discharger. The RWD 
was signed and stamped by Robert E. Dawyot (RCE 27580). 

DESCRIPTION OF DISCHARGE 
The River Island East development currently consists of 68 developed lots and  
37 undeveloped lots. In addition, five houses outside of River Island East discharge to 



River Island East HOA  - 3 - 17 March 2020 
River Island East WWTF 

the wastewater collection system for a total of 73 developed lots that discharge to the 
Facility. 

The Facility consists of an influent lift station, influent fine screen, a flow equalization 
tank, two extended aeration package treatment units, dual tertiary sand filters, dual 
ultraviolet light (UV) disinfection units, a GeoFlow subsurface drip irrigation system, and 
a 100 KW standby generator. The two package treatment plants each have a capacity 
of 30,000 gallons per day (gpd) and consist of an anoxic/aeration tank, clarifier with 
sludge air lift, surface skimmer, and an effluent weir. 

Concentrated sludge is hauled to the City of Porterville wastewater treatment facility for 
treatment and disposal. Screenings are washed, dewatered, and placed in a dumpster 
for landfill disposal. 

As mentioned above, disposal is to a GeoFlow subsurface drip irrigation system. A  
26 July 2006 Technical Report of Drip Dispersal (2006 Technical Report) prepared on 
behalf of the Discharger by Northstar Engineering indicates the design capacity of the 
GeoFlow subsurface drip irrigation system is 56,000 gpd. A 17 October 2008 California 
Department of Public Health (now Division of Drinking Water) letter agreed with the 
classification of the GeoFlow subsurface drip irrigation system as disposal rather than 
reclamation and that the Discharger was therefore not subject to the requirements of 
Title 22. The letter encourages the Central Valley Water Board include strong language 
against surfacing and ponding of effluent and include continuous UV intensity 
monitoring and recording and reporting of the lowest daily UV intensity. 

Waste Discharge Requirements Order 91-111 includes the following limits: 

· Flow limit of 56,500 gpd. 

· BOD and TSS effluent limit of 40 mg/L (monthly average) and 80 mg/L (daily 
maximum). The TSS effluent limitations are only applicable when groundwater is 
within five feet of leachfield trench bottoms (no longer in existence). 

· Settleable solids effluent limitations of 0.2 ml/L (monthly average) and 0.5 ml/L (daily 
maximum). 

· Total coliform effluent limitations of 23 MPN/100 ml (7-day average) and 
240 MPN/100 ml (daily maximum). The total coliform effluent limitations are only 
applicable when groundwater is within five feet of leachfield trench bottoms (no 
longer in existence). 

· Electrical conductivity (EC) effluent limitation requiring that the maximum EC of the 
discharge shall not exceed the weighted average of source water EC plus 500 
µmhos/cm or 900 µmhos/cm, whichever is less. 

Table 1 below shows effluent wastewater quality for January 2017 through December 
2019 (flow and turbidity are monthly averages; other constituents are one sample per 
month). 



River Island East HOA  - 4 - 17 March 2020 
River Island East WWTF 

Table 1 - Effluent Quality 
Month Flow 

(gpd) 
Turbidity 

(NTU) 
Total Coliform 
(MPN/100 mL) 

EC 
(µmhos/cm) 

pH 
(S.U.) 

Nitrate as N 
(mg/L) 

TKN 
(mg/L) 

Total N 
(mg/L) 

Jan-17 9,292 0.81 < 2 1,100 8.0 11 2.4 14 
Feb-17 8,661 0.6 7 1,255 7.2 15 2.3 17 
Mar-17 7,573 0.54 < 2 1,801 7.5 20 2.3 22 
Apr-17 7,497 0.61 < 2 1,491 7.5 13 2.4 15 
May-17 7,521 0.61 2 1,830 7.9 19 2.7 22 
Jun-17 7,307 0.69 4.5 1,693 7.7 12 1.4 14 
Jul-17 7,324 0.65 130 1,806 8.2 12 1.7 14 
Aug-17 8,209 0.57 4.5 1,344 7.8 9.2 2.4 12 
Sep-17 8,208 0.51 542 1,268 8.4 7.6 1.8 9.4 
Oct-17 9,372 0.69 <2 1,104 8.3 11 1.8 13 
Nov-17 7,845 0.67 <2 1,155 7.8 10 1.3 11 
Dec-17 8,132 0.57 <2 1,092 7.7 17 1.4 18 
Jan-18 8,450 0.34 <2 1,307 7.7 7 1.4 8.4 
Feb-18 7,860 0.44 <2 1,224 7.8 9.7 1.8 11 
Mar-18 8,058 3.29 <2 1,207 7.3 6.2 1.9 8 
Apr-18 7,426 1.34 4 1,700 7.9 4.5 0.57 5.1 
May-18 6,964 0.52 2 1,402 8 1.9 0.87 2.8 
Jun-18 6,551 0.51 <2 1,496 7.5 3.9 1.2 5.2 
Jul-18 7,127 0.52 5 1,390 7.9 2.3 0.9 3.2 
Aug-18 7,338 0.45 <2 1,318 7.8 ND 2.8 2.8 
Sep-18 7,019 0.26 <2 1,289 7.2 1.2 1 2.2 
Oct-18 7,177 0.28 <2 1,017 7.5 11 1.7 14 
Nov-18 9,121 0.36 <2 1,000 7.5 4.3 1.4 5.6 
Dec-18 3,117 0.29 <2 974 7.9 9.6 1.8 11 
Jan-19 7,823 0.63 >1,600 1,009 7.4 2.5 0.66 3.1 
Feb-19 8,146 0.91 <2 1,001 7.4 7.5 1.2 8.6 
Mar-19 9,129 0.53 79 555 8 9.8 1.1 11 
Apr-19 8,415 0.22 14 1,299 7.9 20 2 24 
May-19 8,689 0.39 51 1,344 7.8 14 1.5 15 
Jun-19 7,504 0.18 <2 1,490 7.8 13 1.5 14 
Jul-19 9,076 N/A 23 1,466 7.7 2.8 1.1 3.9 
Aug-19 8,285 N/A 8 1,414 7.86 5.7 1.8 7.6 
Sep-19 8,193 N/A <2 1,322 7.98 11 1.7 12 
Oct-19 8,151 N/A 7.8 1,059 7.68 14 11 26 
Nov-19 7,984 N/A >1600 1,520 7.65 5.1 3.9 9 
Dec-19 7,945 9.25 4.5 1,281 7.57 22 2.2 24 
Ave. 7,847 1 56 1,306 7.65 10 2 12 



River Island East HOA  - 5 - 17 March 2020 
River Island East WWTF 

BOD and TSS data were not included in Table 1 because TSS was reported as  
non-detect for every month during this period while BOD was reported non-detect for 
every month except for December 2018 (24 mg/L) and November 2019 (3.4 mg/L). 

The Facility’s monthly average discharge flow is under 100,000 gallons per day and is 
therefore eligible for coverage under the General Order. In a 3 March 2020 telephone 
conversation, Mr. Michael Mahoney, president of the River Island East HOA requested 
a flow limit of 50,000 gpd to be eligible for a 50 percent fee reduction. Because the 
Discharger wishes to have a flow limit of 50,000 gallon per day, a nitrogen evaluation is 
included below. 

POTENTIAL THREAT TO WATER QUALITY 
Finding 3 of WDRs 91-111 states that a mounded leach field system would be 
constructed where groundwater is less than 5 feet below the ground surface (bgs) and a 
conventional system elsewhere. The leachfield system was replaced with a Geoflow 
subsurface drip irrigation system sometime between 2006 and 2008. A 21 August 2006 
Central Valley Water Board letter describes the proposed Geoflow system as a 
pressurized subsurface drip tubing system to disperse the treated effluent at about  
6 to 8 inches below ground surface in order to increase separation from groundwater. 
The 1st quarter of 2019 self-monitoring report includes quarterly groundwater depth 
monitoring for monitoring wells 2-9. During the 1st quarter of 2019, groundwater depth 
ranged between 2.88 to 5.52 feet bgs. 

Finding 6 of the General Order states dischargers enrolled under the General Order 
must comply with the applicable Basin Plan requirements, and that between the 
requirements of the General Order and the Basin Plan, the more stringent requirements 
prevails. The Tulare Lake Basin Plan, Section 3.2.1 contains a water quality objective 
for bacteria requiring groundwater designated as municipal and domestic supply (MUN) 
have total coliform of less than 2.2 MPN/100 mL over any 7-day period. Because of the 
shallow depth to groundwater and its MUN designation, it is appropriate to carryover the 
effluent total coliform limits of 23 MPN/100 mL over any 7-day period and a daily 
maximum limit of 240 MPN/100 mL. 

WDRs 91-111 include receiving water limitations for groundwater electrical conductivity 
(annual average incremental increase of 3 µmhos/cm based on most recent five years 
or maximum of 900 µmhos/cm), total coliform organisms (not exceed 2.2 MPN/100 mL 
over any seven-day period), and taste and odor producing substances. Revised MRP 
91-111 (issued on 1 February 2014) requires quarterly groundwater monitoring for 
depth to groundwater, groundwater elevation, pH, EC, nitrate as N, total coliform 
organisms, and annual monitoring for general minerals. 

The 2006 Technical Report mentioned above states that “[t]he flow direction of shallow 
groundwater is assumed to follow the topographic slope, toward the Tule River in a 
southerly direction.” In that case, MW-6, MW-7, MW-8 and MW-9 would be considered 
upgradient while MW-2, MW-3, MW-4, and MW-5 would be considered downgradient. 



River Island East HOA  - 6 - 17 March 2020 
River Island East WWTF 

The upgradient monitoring wells, located on the northern side of the disposal area are 
near homes equipped with septic tank/leachfield systems, which could potentially 
impact monitoring results (as shown below). The Discharger does not typically report 